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DECLARATION

1. WHLZARH AR AE CCLRHFRA AT CRUERI A A IEPE . SRR S, s I ) B0 1153
X ZEETT TR AL A DI R i DR A ORGP LB A AL

Zhejiang J&A Testing Technology Co., Ltd. (hereinafter “the Company”) guarantees impartiality, independence and
honesty of the testing and is responsible for the testing results. The company keeps confidential all information of

testing samples provided by the Principal and protests its ownership.

2. AIREERELK.

The report is i nvalid if altered.

3. AWMELHEZA. MHEAZEF (&R , SUREARA T DA% %R
The test report will be deemed invalid without signatures (or stamps) of the reviewer and approver as well as without

the red inspection and testing stamp for exclusive use.

4. FIETTANARE A U, AHERIAT IR S YR 2 R+ I H A m AN & e . BURFATEBUE BT T
EHARVEALSS, BRI 0 e 4 A Ry, AR BURFATBUE BT SO E B B SR %3 . TR0
TEHEAT -

Any written disagreement to this report shall be raised to the Company within 15 days after receiving of the
inspection and testing report. For mandatory tasks assigned by admin istrative departments of the government, if the
inspected company disagrees with the test results of sampling, it should be conducted in accordance with the

documents of the government administrative department and relevant national laws and regulations.

5. ARFHWHIZRITIE R, HAGRIE I RERS R 2T 5 Tt AR ARSI Bl AN 25 R ORI
R

bal

AN

The Principal shall guarantee that samples received by the Company are typical, authentic and accurate. The test

results shown in this report are only applicable for submitted samples.

6. AR & T A AT B E Sy, s R A3 DU S BOR MR EE T oA B 2 s R R R, A
AT A FAHRE T
All pages of the report are integral parts of the report. The Company shall not be held legally liable for any
misunderstanding by using separate page(s)of the report or other use of any part of th e page.

7. REXRAFBHFERZ, ARG H TS84 BREEE. M AR ES) .
Without the company’s consent in written form, the report shall not be used for advertising, court evidence,

arbitration and other related activities.

8. BRZVREN A BIF SOATRE R BRI R R BRI E I RO B A PR A
Except for the customer’s special declaration and payment of sample management fee, all samples will not be

reserved beyond the period of validity specified by standard.
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R % %5 (Report No.):  HC242243-2 200 97 (Page 2 of 9)
A H LR AR EE R
PR ISUA 24 = s R
SRAE H 2024.11.12
T A& aRARS S
THbT (%) 90
JHE = (m) 60
B et ot i TRE WP TR )9 55
EEBIA (m?) 4.5239
RFEATIR F—Ik B B S|
JHAIRE (°C) 117 117 116
HAEEE (%) 8.9 9.5 9.7
JHA I (m/s) 7.2 7.0 6.8 /
i SEPH SR (mP/h) 117096 114002 110745
Lt a0 R Tl 75051 72443 70340
TEE (%) 6.7 6.8 6.8
S5 H (ORIERPR
THEYE (ng TEQ/m?) 0.0011 0.00095 0.00096 0.0010

X T

At 7 W

|
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AHLESKMLER (8D
PR ISUA THIBLER T HE S
KFE H 2024.11.13
T A& aRARS B
THbT (%) 99
JHE = (m) 180
B et ot I E L et
EEBIA (m?) 19.0000
RFEATIR F—Ik W B S|
JHAIRE (°C) 52 52 52
A ERE (%) 13.5 13.8 14.0
JHA I (m/s) 19.3 22.7 25.9 /
i SEPH SR (mP/h) 1319436 1552680 1770876
TSR E (mP/h) 961468 1126520 1281722
TEE (%) 6.8 6.9 6.4
S5 H (ORIERPR
THEYE (ng TEQ/m?) 0.00083 0.0046 0.00095 0.0021

¥ AN. F

- 3%

-
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RIS S ARG U S A T B
RALATR 2# = hE SR HER R TRS) HC242243005001
BRIR F—x PR 2.6106m THEE 6.7%

e S (ps) A (p) o tHBR (poL) MY IR (TEQ)
ng/m’ ng/m’ ng/m’ I-TEF ng TEQ/m?

2,3,7,8-TCDD ND 3.5x10 0.001 x1 3.5x10

z 1,2,3,7,8-PeCDD ND 3.5x10% 0.001 x0.5 1.8x104
fé 1,2,3,4,7,8-HxCDD ND 7.0x10 0.002 x0.1 7.0x10°
31:; 1,2,3,6,7,8-HxCDD ND 3.5x10 0.001 x0.1 3.5x10°
;jjf 1,2,3,7,8,9-HxCDD ND 3.5x10% 0.001 x0.1 3.5x10°
ué 1,2,3,4,6,7,8-HpCDD ND 3.5x10 0.001 x0.01 3.5%10
*?E OCDD ND 0.0010 0.003 x0.001 1.0x106
PCDDs &5 0.0050 0.0034 - - 6.7%10
2,3,7,8-TCDF ND 3.1x10% 9x10 x0.1 3.1x10°
1,2,3,7,8-PeCDF ND 1.7x10% 5%104 x0.05 8.5x10°
2,3,4,7,8-PeCDF ND 2.1x10* 6x10 x0.5 1.0x10

% 1,2,3,4,7,8-HxCDF 0.0014 9.8x10 8x10 x0.1 9.8x10°
fé 1,2,3,6,7,8-HxCDF ND 3.5%10 0.001 x0.1 3.5x10°
ﬂ:g 1,2,3,7,8,9-HxCDF ND 7.0x10 0.002 x0.1 7.0x10°
i 2,3,4,6,7,8-HxCDF ND 3.5x10% 0.001 x0.1 3.5x10°
Mg 1,2,3,4,6,7,8-HpCDF 0.0020 0.0014 0.001 x0.01 1.4x10°
1,2,3,4,7,8,9-HpCDF ND 7.0x10 0.002 x0.01 7.0x10°6

OCDF ND 7.0x10 0.002 x0.001 7.0x107

PCDFs M 0.0084 0.0059 - - 4.0x104

TS EE (PCDDs+PCDFs) 0.013 0.0093 - - 0.0011

BUE: TR EE (ps): WETOR FE N A 5
PSR E (p): —MEIORER 11% HEAESEHEHEE,
B M EIREZ(TEQ): HH NAH™T-2,3,7,8-TCDD [ )it &Sk s
NDZRR AR H 5
SEPUAR AR T4 PR, TSR PE M IR D124 HH PR .
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#4545 (Report No.):  HC242243-2 57 359 (Page 5 of 9)
IR S b AR W B A T B 2
RALATR 2# = hE SR HER R TRS) H(C242243005002
Bk B PR 2.5171m? TEE 6.8%
i S (ps) e (p) o tHBR (poL) B EIKZ(TEQ)
ng/m’ ng/m’ ng/m’ I-TEF ng TEQ/m?
2,3,7,8-TCDD ND 2.8x104 8x10+ x1 2.8x104
i 1,2,3,7,8-PeCDD ND 2.8x10* 8x10* x0.5 1.4x10
fé 1,2,3,4,7,8-HxCDD ND 7.0x10 0.002 x0.1 7.0x10°
31:; 1,2,3,6,7,8-HxCDD ND 3.5x10 0.001 x0.1 3.5%10°
;;E 1,2,3,7,8,9-HxCDD ND 3.5x10* 0.001 x0.1 3.5x10°
ué 1,2,3,4,6,7,8-HpCDD ND 3.5x10* 0.001 x0.01 3.5x10°
*?,E OCDD ND 0.0011 0.003 x0.001 1.1x10°
PCDDs & & 0.0048 0.0034 - - 5.6x10
2,3,7,8-TCDF ND 7.0x10* 0.002 x0.1 7.0x10°
1,2,3,7,8-PeCDF ND 2.1x104 6x10* x0.05 1.0x10°
2,3,4,7,8-PeCDF ND 2.5%x104 710+ x0.5 1.2x10
% 1,2,3,4,7,8-HxCDF ND 3.2x10* 9x10* x0.1 3.2x10°
?g 1,2,3,6,7,8-HxCDF ND 3.5x10* 0.001 x0.1 3.5x10°
ﬂé 1,2,3,7,8,9-HxCDF ND 7.0x10 0.002 x0.1 7.0x10°
@ 2,3,4,6,7,8-HXCDF ND 3.5x10* 0.001 x0.1 3.5x10°
WRg 1,2,3,4,6,7,8-HpCDF 0.0016 0.0011 8x104 x0.01 1.1x10°%
1,2,3,4,7,8,9-HpCDF ND 7.0x10 0.002 x0.01 7.0x10°
OCDF ND 7.0x10 0.002 x0.001 7.0x107
PCDFs i 0.0077 0.0054 - - 3.9x10*
TEEYE S F (PCDDs+PCDFs) 0.012 0.0088 - - 0.00095

BUE: TR EE (ps): WETOR FE N A 5
PSR E (p): —MEIORER 11% HEAESEHEHEE,
B M EIREZ(TEQ): HH NAH™T-2,3,7,8-TCDD [ )it &Sk s
NDZRR AR H 5
SEPUAR AR T4 PR, TSR PE M IR D124 HH PR .
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B P 08 S8 A N o 7 g s
L4 FR 2# = s s HEE A (E T R H(C242243005003
AR H=IR KR 2.4476m’ TR E 6.8%
- SEAR FE (ps) BRI (p) Fa R (por) M Y E IR L (TEQ)
—REgLkK
ng/m’ ng/m’ ng/m’ I-TEF ng TEQ/m?
2,3,7,8-TCDD ND 3.5%x10% 0.001 x1 3.5x10%
% 1,2,3,7,8-PeCDD ND 3.2x10* 9x10* x0.5 1.6x10
=
£ 1,2,3,4,7,8-HxCDD ND 3.5%x10% 0.001 x0.1 3.5x10°S
;; 1,2,3,6,7,8-HxCDD ND 3.5%x10% 0.001 x0.1 3.5x10°
;ﬁ 1,2,3,7,8,9-HxCDD ND 3.2x10% 9x10+ x0.1 3.2x10°
é 1,2,3,4,6,7,8-HpCDD ND 3.5x10% 0.001 x0.01 3.5%x10¢
]]/D
B OCDD ND 7.0x10* 0.002 x0.001 7.0x107
PCDDs & 0.0039 0.0027 - - 6.2x10*
2,3,7,8-TCDF ND 3.5x10% 0.001 x0.1 3.5x10°S
1,2,3,7,8-PeCDF ND 2.8x10% 8x 10 x0.05 1.4x10°5
2,3,4,7,8-PeCDF ND 2.8x10% 8x10 x0.5 1.4x104
% 1,2,3,4,7,8-HXCDF ND 3.5%x10% 0.001 x0.1 3.5x10°
F 4
£}
£ 1,2,3,6,7,8-HxCDF ND 3.5%x10* 0.001 x0.1 3.5x10°
3}: 1,2,3,7,8,9-HXCDF ND 3.5x10* 0.001 x0.1 3.5x10°S
i 2,3,4,6,7,8-HxCDF ND 3.5x10% 0.001 x0.1 3.5x10°
] 1,2,3,4,6,7,8-HpCDF 0.0010 7.0x10* 0.001 x0.01 7.0x10°
1,2,3,4,7,8,9-HpCDF ND 7.0x10* 0.002 x0.01 7.0x10°¢
OCDF ND 7.0x10* 0.002 x0.001 7.0x107
PCDFs M & 0.0063 0.0044 - - 3.4x10%
TIE¥E S B (PCDDs+PCDFs) 0.010 0.0071 - - 0.00096

BUE: TR EE (ps): WETOR FE N A 5
PSR E (p): —MEIORER 11% HEAESEHEHEE,
B M EIREZ(TEQ): HH NAH™T-2,3,7,8-TCDD [ )it &Sk s
NDZRR AR H 5
SEPUAR AR T4 PR, TSR PE M IR D124 HH PR .
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RIS S ARG U S A T B
RALATR THIR R B A R TRS) H(C242243007001
BRIR F—x PR 2.8515m’ THEE 6.8%
e S (ps) BRI (p) o tHBR (poL) MY IR (TEQ)
ng/m’ ng/m’ ng/m’ I-TEF ng TEQ/m?
2,3,7,8-TCDD ND 2.8x10 8x10 x1 2.8x10
g 1,2,3,7,8-PeCDD ND 2.5%10* 7x10 x0.5 1.2x104
7 1,2,3,4,7,8-HxCDD ND 3.2x10* 9x104 x0.1 3.2x10°
31:*: 1,2,3,6,7,8-HxCDD ND 3.5x10 0.001 x0.1 3.5x10°
;;E 1,2,3,7,8,9-HXxCDD ND 3.2x10%* 9x104 x0.1 3.2x10°
uiﬁ 1,2,3,4,6,7,8-HpCDD ND 3.5x10 0.001 x0.01 3.5%10
*?E OCDD ND 3.5x10 0.001 x0.001 3.5x107
PCDDs &5 0.0032 0.0022 - - 5.0x10
2,3,7,8-TCDF ND 3.5x10% 0.001 x0.1 3.5x10°
1,2,3,7,8-PeCDF ND 1.8x10 5x10 x0.05 9.0x10
2,3,4,7,8-PeCDF ND 1.8x10 5x10 x0.5 9.0x10
Ed 1,2,3,4,7,8-HXxCDF ND 3.5x10% 0.001 x0.1 3.5x10°
fﬂg 1,2,3,6,7,8-HxCDF ND 3.5x10* 0.001 x0.1 3.5x10°
31:3 1,2,3,7,8,9-HxCDF ND 7.0x10 0.002 x0.1 7.0x10°
@ 2,3,4,6,7,8-HXCDF ND 3.5x10% 0.001 x0.1 3.5x10°
Mg 1,2,3,4,6,7,8-HpCDF 0.0026 0.0018 8x10 x0.01 1.8x10°
1,2,3,4,7,8,9-HpCDF ND 7.0x10 0.002 x0.01 7.0x10°
OCDF ND 3.5x10* 0.001 x0.001 3.5x107
PCDFs M 0.0076 0.0053 - - 3.3x10*
— IS B (PCDDs+PCDFs) 0.011 0.0075 - - 0.00083

BUE: TR EE (ps): WETOR FE N A 5
PSR E (p): —MEIORER 11% HEAESEHEHEE,
B M EIREZ(TEQ): HH NAH™T-2,3,7,8-TCDD [ )it &Sk s
NDZRR AR H 5
SEPUAR AR T4 PR, TSR PE M IR D124 HH PR .
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IR S b AR W B A T B 2
RALATR THT B T R TRS) H(C242243007002
Bk F PR 3.3478 m’ TEE 6.9%

i S (ps) e (p) o tHBR (poL) B EIKZ(TEQ)
ng/m’ ng/m’ ng/m’ I-TEF ng TEQ/m?

2,3,7,8-TCDD ND 2.5%x104 7x10+ x1 2.5%104

% 1,2,3,7,8-PeCDD ND 2.5%x10% 7x10 x0.5 1.2x10
fé 1,2,3,4,7,8-HxCDD ND 3.5x10 0.001 x0.1 3.5%10°
31:; 1,2,3,6,7,8-HxCDD ND 3.5x10 0.001 x0.1 3.5%10°
;ﬁ 1,2,3,7,8,9-HxCDD ND 3.5x10 0.001 x0.1 3.5x10°
ué 1,2,3,4,6,7,8-HpCDD 0.018 0.013 0.001 x0.01 1.3x10
*?E OCDD 0.031 0.022 0.001 x0.001 2.2x10°
PCDDs & 0.051 0.037 - - 6.3x10*
2,3,7,8-TCDF ND 2.8x10% 8x104 x0.1 2.8x10°
1,2,3,7,8-PeCDF 0.0010 7.1x10% 0.001 x0.05 3.6x10°

2,3,4,7,8-PeCDF 0.0080 0.0057 0.001 x0.5 0.0028

% 1,2,3,4,7,8-HxCDF 0.0053 0.0038 7x10 x0.1 3.8x10*
fé 1,2,3,6,7,8-HxCDF 0.0048 0.0034 8x10+4 x0.1 3.4x10
34:; 1,2,3,7,8,9-HXCDF ND 3.5x10 0.001 x0.1 3.5%10°
@ 2,3,4,6,7,8-HXCDF 0.0044 0.0031 9x10 x0.1 3.1x10*
WRg 1,2,3,4,6,7,8-HpCDF 0.0052 0.0037 6x10 x0.01 3.7x10°
1,2,3,4,7,8,9-HpCDF ND 3.5x10 0.001 x0.01 3.5%10°

OCDF ND 7.1x10 0.002 x0.001 7.1x107

PCDFs A 0.031 0.022 - - 0.0040

TRESL R E (PCDDs+PCDFs) 0.082 0.059 - - 0.0046

BUE: TR EE (ps): WETOR FE N A 5
PSR E (p): —MEIORER 11% HEAESEHEHEE,
B M EIREZ(TEQ): HH NAH™T-2,3,7,8-TCDD [ )it &Sk s
NDZRR AR H 5
SEPUAR AR T4 PR, TSR PE M IR D124 HH PR .
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Test Report
#4545 (Report No.):  HC242243-2 #0971 459 (Page 9 of 9)
IR S b AR W B A T B 2
RALATR THIR R B A R TRS) H(C242243007003
Bk F= PR 3.7998 m’ TEE 6.4%

i S (ps) e (p) o tHBR (poL) B EIKZ(TEQ)
ng/m’ ng/m’ ng/m’ I-TEF ng TEQ/m?

2,3,7,8-TCDD ND 3.4x10* 0.001 x1 3.4x10*

i 1,2,3,7,8-PeCDD ND 3.4x10* 0.001 x0.5 1.7x10*
fé 1,2,3,4,7,8-HxCDD ND 3.1x10 9x10 x0.1 3.1x10°
31:; 1,2,3,6,7,8-HxCDD ND 2.7x104 8x10* x0.1 2.7x10°
;;E 1,2,3,7,8,9-HxCDD ND 3.1x10 9x10 x0.1 3.1x10°
ué 1,2,3,4,6,7,8-HpCDD ND 3.1x10 9% 10 x0.01 3.1x10®
*?,E OCDD 0.0026 0.0018 7x104 x0.001 1.8x10¢
PCDDs & & 0.0054 0.0037 - - 6.0x10

2,3,7,8-TCDF ND 3.4x10* 0.001 x0.1 3.4x10° i
1,2,3,7,8-PeCDF ND 3.4x10 0.001 x0.05 1.7x10° Y

2,3,4,7,8-PeCDF ND 3.4x10* 0.001 x0.5 1.7x104

i 1,2,3,4,7,8-HxCDF ND 2.7x10% 8x104 x0.1 2.7x10°
?g 1,2,3,6,7,8-HxCDF ND 2.4x104 7x104 x0.1 2.4x10°
ﬂé 1,2,3,7,8,9-HXCDF ND 3.4x10 0.001 x0.1 3.4x10°
@ 2,3,4,6,7,8-HXCDF ND 2.7x10% 8x104 x0.1 2.7x10°
WRg 1,2,3,4,6,7,8-HpCDF 0.0017 0.0012 3x10 x0.01 1.2x10°%
1,2,3,4,7,8,9-HpCDF ND 1.7x104 5%104 x0.01 1.7x10°6

OCDF 0.0032 0.0022 8x10+ x0.001 2.2x10¢

PCDFs & 0.0083 0.0057 - - 3.5x10*

TRESL R E (PCDDs+PCDFs) 0.014 0.0094 - - 0.00095

VE: SR (ps): SR I 5 11
PR (p): IEIGRER 1% HEHESAEREHE;
B M EIREZ(TEQ): HH NAH™T-2,3,7,8-TCDD [ )it &Sk s
NDFRIR AR H 5
SN FEAR T4 tH BRI, T SRRV 2 SR B DL/ HE PR
wkk 5 S5 Test Report End ok

TN ZENRHEBR A/ Zhejiang J&A Testing Technology Co., Ltd.

Mk WHLA BN HRILIX R 8 1335 5 D # 2 )=, 310053

Add.: 2 Floor, Building D, No.1335 Bin’an Rd., Binjiang District, Hangzhou,China, 310053

Mk Website: www.jatests.com HE%6 Email: service@jatests.com Hi1f Tel: 0571-56031800
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